WK
Jcr 2074

Lreafive Lommons license. Absolutely no
warranty on any of the informafion given here.
Lheck everyfhing before making, or riding

Down fube battery and confroller box

emm aluminium

rear dropoufs

M6 x 35 nuts bolfs

and washers

— —3 —3 — /|3 =3

— —3 —3 —3 /3 =3

1
M8 bolfs

76" rear wheel with

12mm aluminium

Ahead fhreadless headsef

s s = i

Plywood sfteering bar

Sfeering bar connecfor

M8 Ball joint

20mm angle iron

steering lever

70" wheel

hub motor steering lever
M8 Ball joinf
| | Threadless boffom
Side View e
i
i
i
i
T e —
: - N—
W
i
]
lop View

18mm Plywood Lutting File

00 0o

10 ARNEE

Ooooo4goood Ooo0ocoogooo g

17mm Plywood Lufting File

-~

Rear Urap Outs Cutting rile

Dropoufs laser cut from tmm aluminium

Disk brake rear drop

)

-~

~

~

-ront Fork Bearing Assembly

A-Head assembly

Ball bearing cup
Fork sfeering fube 160mm long S
Headstock tube 120 x 37 x 16 : I~

Plywood main frame
Ball bearing cup o A

Fronf sfeering lever

Front fark steering fube

-

~

Jetalled CAD Drawings

-

-rant Steering Lever

6mm dia

gmm dia

I

-
~

~

Steering lube Bearing Assembly

Ahead assembly
/ /—Handte bar stem
o)

—Top sleeve

gBaH bearing cup

ﬁ\nmer sfteering fube 790 x 28.6dia x 16
ﬁHeadsfo[k fube 415 x 37dia x 1.6

150 x 318 dia. 15 thick

/
~

Largo bike long Master Urawing. Aaron Moore

>mm folerance on lengfh of all morfices
Assume 18mm plywood 1s 18.5mm fthick

Tools Needed
Access To 4

laser cuffer to cut aluminium

Access to a (NL Router fo cuft full sheets of plywood
Lmm x 20mm roufer cuftter (fo fit dog-bones in cutting file)

Hacksaw

-iles

Mefal vice

Spanners and sockefs

Allen keys

lap Wrench

M10 x1 tap and clearance drill
b clamps 8pcs x 150mm

Pillar drill and assorted bifs.

Mafterials

T sheet 2440 x 1270 x 18 birch/marine plywood main frame
1 sheef 72440 x 1220 x 17 birch/marine plywood (cargo buckef)

nc. 350 x 28.6 x 1.6 Seat tube [seat fube

1
1
1
Ipc
Ipc
1
1

DC
/pcC

1
1
1
Ipc
1
1

nc. 660 x 286 x 16 Seat fube [inner steering tube)
nc. 375 x 37 x 16 Head tube (handle bar sfeering fube)
116 x 37 x 16 Seat tube (seaf tube)

130 x 318 x 15 Headsfock sleeve fube (boftom sleeve)
oo, 150 x 318 x 15 Headsftock sleeve fube (top sleeve)

160 x 25 x 25 x 3 m/s angle iron (fop steering lever)
65 x 20 x 20 x 3 m/s angle iron (steering bar connecfors)
nc. 300 x 300 x 6 aluminium plafe {laser cut rear drop oufs)
pc. 200 x 200 x 12 aluminium plafe ({laser cut rear sfeering lever and bottom brackef plafe)
pc. 12mm dia. stainless steel rod (kick stand pivot)
25 x 25 x 3 x 360 angle secfion mild sfeel (kick stand fooft)
pc. 5M 10mm bungee cord {acts as spring for kick sfand)

oo 210mm x 6mm rod (keeps seaf posft from rofafing)

Waterproof wood glue
Yacht varnish

Sandpaper plus optional Orbital sander

Sicycle Parts

/pcs. A-head, threadless headsefs 1 1/8

Ipc
Ipc
Ipc
200
20,

Seaf

front wheel

Seat clamp for /8.6 seaf-post
fork with affachment for disk brake and 130mm long sfteerer fube
with attachment for disk brake

thread-less boftom brackeft (for use with hub motor version)

/6s rear wheel with hub motar, compaftible batftery and confroller

| speed derailier mechanism

7 sefts of mechanical disk brakes (with exfra long cable for front brake)

1 sef of cranks with pedals
Ipc. 40 ftoofth chain wheel
Ipc. handlebar sftem

Ipc. Handlebar

1 pair handlebar grips

CIXINGS

8pcs. 35 x M6 nuts bolts and penny washers (fo secure rear dropouts to frame)
Ipc, 50 x M6 nuts bolfs and washer (fo secure boffom sfeering lever)
Ipc, 40 x M6 nufts bolfs and washer (fo secure top steering lever)

/pCs
OpCs
3Ipcs
/pCs
Lkpcs.
Lpcs.
/PCS
Split

17mm penny washers.

-~

Soffom Steering Lever and
Soffom Brackef Plate Luffing File

-M8 ftapped hole

o

mm dia

12mm thick aluminium steering

lever and boftom bracket plafe
Lazer cuf

~

/

Seat Tube Assembly

Seaf fube

6mm dia rod

Plywood rear frame
Jubilee clips

/BWW saw kerf
_ ———6mm dia thru hole

—Seat fube 300 x 286 x 16

“ﬁSeaT fube rod 200 x 6

~

/

nin (to secure kick stand pivof)

-~

N

100 x M8 fhreaded rod ( to atfach sfeering levers to steering bar)

M8 nuts and washers (for steering lever assembly).

250 x M8 nufs bolfs and washer {fo secure main frame fo rear frame)
Jubilee clips (fo secure seat post fo to rear frame)

35 x M6 nufs bolts and washers {fo secure foot fo kick sftand)

30 x M6 nuts bolts and washers (fo secure connectors to sfeering bar)

Kick Stand Steel Foof

Kick stand
pivof

Kick stand
brakef

o o
© o

Kick Stand Steel Foof
360 x 25 x 725 x 3 mild steel

!

e

angle

!EQ;EEEEAQ!!!Q!!;'6WW dia

s

Plywood steering bar connections

M8 ball joint

M8 ball joint
B JF
o :bﬂ

[omiai] i e

x M6 x 30 nuts bolts and washersJ

2 x Steering bar connecfars
65 x 20 x 20 x 3 mild sfeel angle

=




